Final Draft
Operation and Maintenance Manual

Reduction-Coagulation-Filtration
Chromium(VI) Removal

Demonstration Facility
City of Glendale, California

AECOM Project No. 114116.01

Submitted to:

City of Glendale

141 N Glendale Avenue
Glendale, California 91206

Submitted by:

AECOM

300 Oceangate, Suite 700
Long Beach, California, 90802

(562) 951-2000

October 2009






Final Draft
Operation and Maintenance Manual

RCF Demonstration Facility
City of Glendale Water and Power

CONTENTS

Acronyms and Abbreviations

1.

Introduction

1.1 Background
1.2 Manual Scope and Organization

Safety Considerations and Emergency Response

2.1 Cautions

2.2 Warnings

2.3 Emergency Equipment Information
2.4 General Safety

2.5 Machinery

2.6 Atmospheric Hazards

2.7  Electrical Hazards

2.8 Hazardous Materials

Facility and Regulatory Requirements

3.1 Facility Operating Parameters

3.2  Drinking Water Standards

3.3  Sewer Discharge limits

3.4 Personnel and Staffing Requirements
3.5 Other Regulations and Standards

Treatment Facility Description
4.1  Process Description

Process Monitoring and Control

Plant Operations

6.1  Facility Shutdown and Start-up
6.1.1 Initial Facility Start-up
6.1.2  Chemical Solution Makeup
6.1.3  Short-term Shutdown and Start-up
6.1.4 Long-term Shutdown and Start-up
6.2  Continuous Operation
6.3  Operation with GN-3 Wellfield
6.4 Emergency Plant Shutdown

Monitoring and Sampling Plan

7.1.1  Process-related Parameters
7.1.2  Chemical and Physical Parameters
7.1.3 Off-gas Treatment Sampling

Maintenance Plan

8.1 Routine Duties
8.2  System Maintenance
8.2.1 Preventive Maintenance Program
8.3  Spare Parts
8.4  Record keeping and Reporting
8.4.1 Records
8.4.2 Operating Logs
8.4.3 Maintenance Logs
8.4.4 Additional Records
8.5  Monthly Reporting

YUeodohalii 4L

WWWW W PN N

oo = S 4L

3-2

NN = — m_{';ww_;_k_;_. —_

OO OITUOIN = = =

Page iii



Final Draft RCF Facility
Operation and Maintenance Manual City of Glendale Water and Power

CONTENTS
8.6  Annual Report
9. Waste Management

9.1 Waste Streams

9.2  Waste Characterization

9.3 Waste Profiles

9.4 Waste Handling, Transportation, and Disposal
9.5 Documentation

10. References

Appendices
Appendix A Record Drawings

Appendix B California Department of Health Services Amendment to the Domestic Water
Supply Permit for System No. 04-15-00PA-000

Appendix C Control System Description
Appendix D Initial Start-up Plan

Appendix E Standard Operating Procedures
Appendix F Quality Assurance and Project Plan

Appendix G Daily and Weekly Inspection Checklists

Figures

Figure 2-1: Treatment System Layout

Figure 4-1: RCF Treatment System Process Flow Diagram

Figure 6-1: Emergency System Shutdown Button

Figure 7-1: Sampling Locations for Chemical and Physical Parameters (highlighted in red)
(Malcolm Pirnie, 2008b)

Tables

Table 2-1: General and Emergency Information

Table 3-1: RCF Facility Operating Parameters

Table 3-2: Comparison of Drinking Water Standards

Table 3-3: Sewer Discharge Limits and Influent Contaminant Concentrations

Table 5-1: Instrumentation and Control Functions

Table 6-1: Table of Chemical Usage Rates

Table 6-2: Valve Configuration - Normal Operation

Table 7-1: Monitoring and Sampling Schedule for Process-Related Parameters

Table 7-2: Requirements for Soil-Vapor Sample Preservation, Maximum Holding Time, and
Containers

Table 7-3: Sampling Schedule for Chemical Parameters
Table 8-1: Preventive Maintenance Plan

Table 8-2: Troubleshooting Guide for RCF Facility
Table 9-1: Waste Sampling and Analysis

8-6
9-1

9-1
9-1
9-2
9-2
9-2

10-1

2-3

6-5

7-5

2-2
3-1
3-1
3-2
5-2
6-2
6-4
7-1

7-2
7-3
8-3
8-7
9-2

Page iv



Final Draft RCF Facility
Operation and Maintenance Manual City of Glendale Water and Power

ACRONYMS AND ABBREVIATIONS

pg/L microgram per liter

ASME America Society of Mechanical Engineers
ASTM American Society of Testing and Materials
AWWA American Water Works Association
CalOSHA California Occupation Health and Safety Administration
CDM CDM Constructors, Inc.

CDPH California Department of Health Services
CERCLA Comprehensive Environmental Response, Compensation, and Liability Act
CFR Code of Federal Regulations

City City of Glendale

CP control panel

CPVC chlorinated polyvinyl chloride

Cr(lll) trivalent chromium

Cr(VI) hexavalent chromium

CWET California Water Extraction Test

DOT Department of Transportation

EMT Emergency Medical Technician

Fe iron

Fe* ferrous iron

Fe*® ferric iron

GAC granular activated carbon

gpm gallon per minute

GOU Glendale Operable Unit

GWP Glendale Water and Power

GWTP Glendale Water Treatment Plant

HASP Health and Safety Plan

HMI Human-Machine Interface

HOH HAND-OFF-HMI

MCL maximum contaminant level

MSDS material safety data sheet

NA not applicable

NOU North Operable Unit

NSF National Sanitation Foundation

NSP no setpoint

NTU nephelometric turbidity unit

O&M operation and maintenance

ORP oxidative-reductive potential

PCE tetrachloroethene (perchloroethylene)

pH negative log of the hydrogen ion concentration
PHG public health goal

PLC programmable logic controller

PMP preventative maintenance program

PPE personal protective equipment

psi pound per square inch

psig pound per square inch, gauge

PVC polyvinyl chloride

QAPP Quiality Assurance Project Plan

Page v



Final Draft RCF Facility
Operation and Maintenance Manual City of Glendale Water and Power
ACRONYMS AND ABBREVIATIONS
RCF Facility Reduction, Coagulation Filtration Chromium(VI) Removal Demonstration

Facility
RCF reduction, coagulation, filtration
RCRA Resource Conservation and Recovery Act
SCADA supervisory control and data acquisition
SOP standard operating procedure
TCE trichloroethylene
TCLP Toxicity Characteristic Leaching Procedure
TCP 1,2,3-trichloropropane
TSS total suspended solids
USEPA United States Environmental Protection Agency
VFD variable frequency drive
VOC volatile organic compound
WBA Facility Weak-Base Anion Exchange Chromium(VI) Removal Demonstration Facility

Page vi



Final Draft RCF Facility
Operation and Maintenance Manual City of Glendale Water and Power

1. INTRODUCTION

AECOM prepared this Operation and Maintenance Manual (O&M Manual) for the Reduction,
Coagulation Filtration (RCF) Chromium(VI) [Cr(VI)] Removal Demonstration Facility (RCF Facility)
for the city of Glendale (City).

1.1 BACKGROUND

The City of Glendale’s groundwater supply in the San Fernando Valley has been contaminated with
a wide variety of chemicals, including hexavalent chromium, trichloroethylene (TCE),
tetrachloroethene (PCE), 1,2,3-trichloropropane (TCP), and others, mainly as a result of the
improper disposal of industrial waste products.

In Glendale and other cities such as Los Angeles and Burbank in the San Fernando Valley, public
concern about Cr(VI) in the groundwater supply led the City to embark on a multi-phase study to
identify and install Cr(VI) treatment in anticipation of a Cr(VI) maximum contaminant level (MCL)
lower than the current total chromium MCL in California.

The Phase Ill Demonstration-scale study will finalize the treatment evaluation, residuals assessment,
and cost estimate development through the implementation of two, Cr(VI)-removal technologies. For
the demonstration facilities, the City selected the construction of the demonstration RCF Facility
adjacent to the existing Glendale Water Treatment Plant to treat water from the North Operable Unit
(NOU) at a rate of 100-gallons per minute (gpm) by reduction with ferrous sulfate, coagulation, and
filtration system and the Weak-Base Anion Exchange Facility (WBA Facility) to treat water from Well
GS-3 at a design capacity of 425 gpm.

The purpose of this project is to demonstrate the effectiveness of the RCF process in removing
Cr(VI) to low part-per-billion levels. The system will be operated for one year under the Proposition
50 grant and other available grants. Treated water will be put to beneficial use by serving Glendale’s
consumers.

1.2 MANUAL SCOPE AND ORGANIZATION

This Manual is intended to allow owners and operators of the facility to easily establish and have
available in a common location the necessary site information, procedures, manuals and charts used
by and for:

* Plant personnel (employees and contractors) as ready reference for support and guidance in
emergency situations, plant operations (including startup and shutdown), and maintenance
activities.

¢ Record keeping associated with the required inspection and maintenance activities.

* The authority having jurisdiction to verify the continuing safety of the facility.

Before using this Manual, all facility personnel should be familiar with its organization and contents.
The Record Drawings (presented in Appendix A) are available to all facility personnel to familiarize
themselves with the design and operation of the Treatment System.

This Manual was written for water systems personnel and assumes a substantial level of knowledge
and competence of the operator as required by the City and the California Department of Public
Health (CDPH).

Page 1-i






Final Draft RCF Facility
Operation and Maintenance Manual City of Glendale Water and Power

2.

SAFETY CONSIDERATIONS AND EMERGENCY RESPONSE

Site health and safety and emergency response procedures are addressed in the Health and Safety
Plan (HASP) and site-specific Draft Contingency Plan prepared under separate cover. General
safety considerations and emergency response procedures are presented in this section.

21

2.2

CAUTIONS

No maintenance of any kind should be performed on any part of the treatment plants without
prior reference to the Manual, and the appropriate manufacturer’'s manual(s).

Non-routine maintenance, such as component overhaul, is not covered in this Manual.
Proper preventative maintenance should be performed regularly. Failure to do so could
result in premature failure and pose a significant safety hazard. Consult the manufacturer
before attempting any detailed maintenance procedure not covered in the Manual.

In order to prevent hydraulic shock and possible damage to pipes, valves and other fittings,
all valves must be opened and closed slowly. Maximum pressures listed in the Manual
and/or on vessels, should not be exceeded for any reason. Possible rupture and other
damage may result, endangering human life.

All Federal, State, and local regulations for occupational health and human safety must be
strictly enforced and adhered to by all personnel at the facility.

All pump shafts and other moving parts must be covered by appropriate shields. The entire
facility, especially the concrete pads, must be kept clean and free of obstructions, spills, and
foreign materials.

This Manual is NOT a substitute for good judgment and common sense. All personnel
performing operations and maintenance at this facility should have proper training and
supervision prior to working on this site.

WARNINGS

Failure to adhere to the following warnings could result in severe injury or death:

23

Before opening electrical enclosures, disconnecting electrical wires or disconnecting pipes
and valves, all power supplies must be disconnected following appropriate lock-out/tag-out
procedures outlined in the HASP, and pressure must be relieved in the vessels.

All safety devices and interlocks must be in place prior to operation of the equipment.

Never remove any safety and cautionary tags on the equipment. Strict adherence to all
warnings must be enforced.

EMERGENCY EQUIPMENT INFORMATION

An emergency eyewash and shower is located next to the backwash tank, at the northeast corner.

Page 2-1



Final Draft

Operation and Maintenance Manual

RCF Facility

City of Glendale Water and Power

Table 2-1: General and Emergency Information

Facility Name:

Reduction-Coagulation-Filtration Chromium-VI Removal Demonstration Facility

Street Address:

800 Flower Street

City, State, Zip Code:

Glendale, California, 91201

Facility Telephone Number:

818-550-5975

Owner/Operator: Glendale Water and Power